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APN-085 APN-085L°H
Item Description Q'tyl Remark | Part No. Item Description Q'ty] Remark | Part No.
l-a 1 Hose | AP0197 1-c L 1 Hose | AP0264
1-b |Pump Head X1]|1 GY% AP0198 *1-d L X1]|1 GY AP0532
1-b |(GFRPP) X1 Rc% | AP0254 1-d |Pump Head |[L X 1 Rc% | AP0265
5 |valve V| 1| FKM | AP0328 1-e¢ [(GFRPP) H 1 Hose | AP0266
E | 1 | EPDM | AP0255 *1-f H X1 1 GY4 AP0533
3 | Valve Seat 1 | GFRPP | AP0195 1-f H X 1 Rc% | AP0267
4 Diaphragm V| 1| FKM | AP0193 \4 1 | FKM | AP0268
with Retainer E | 1 | EPDM | AP0256 2 |Valve E 1 | EPDM | AP0255
20 [Bracket 1 | ADC12 | AP0258 N 1 NBR | AP0324
45 |Capacitor Cover 1 | Nylon | AP0260 3 |Valve Seat 1 | GFRPP | AP0270
60 |Setscrew (Steel) 2 | M4x6 | AP0362 \4 1 | FKM | AP0271
62 |Screw+W. (S4 eq.) 4 | M4x32 | AP0201 4 |Diaphragm E 1 | EPDM | AP0272
A |Connect. Rod Unit | 1 AP0257 N 1 NBR | AP0273
5 [Retainer Plate 1 | GFRPPS | AP0274
18 [Under Ret. Plate 1 | GFRPPS | AP0275
20 |Bracket 1 | ADC12 | AP0277
45 [Capacitor Cover 1 | Nylon | AP0260
60 |[Setscrew (Steel) 2 | M4x6 | AP0362
61 |Screw (S4 equiv.) 1 | M5x15 | AP0279
62 |Screw+W. (S4 eq.) 4 | M4x32 | AP0201
B [Connect. Rod Unit 1 AP0276
* |Gasket 2 FKM | AP0536

* Only for "X1"

(G%) type, one gasket each
for Inlet and Outlet connection is required.

- A Subject to change without prior notice!

N\ Actual pump may differ from the exploded view!




